
.-•?

PROCEEDINGS

FOURTH ANNUAL CONFERENCE
CALIFORNIA ASSOCIATION OF RECLAMATION
ENTITIES OF WATER siu4 ::trm

for Community Water Supoiv

Watercare

Theme: Water Conservation and Reuse
in the Drought

Host: CONTRA COSTA COUNTY WATER DIST

Concord, California 26-28 June, 3 IWRT^
en



i\\

PROCEEDINGS

International Rtference Cenfrf
for Community Water Supply

PourthAnnua^Cpnference

WATF.R CONSERVATION AKD
IN THE DROUGHT

c o n t ra
Sheraton Inn

Concord, calxfornxa

June 26-28, 1977



1 1



(:onTerence Committee

William E. Warne, Chairman
John E. DeVito
John S. Gregg

Purpose of WATERCARE

WATERCARE was incorporated in 19 74 as a nonprofit
corporation to sponsor and conduct research into water
[...]
other person's point of view. And we are not fighting Henry to

make a direct reuse, we have plenty of places to put all the water

we can get without direct reuse for domestic consumption. We are

going slow step-by-step, and we are working with them. And, true,

we haven't worked out all of the problems, but whatever we have is

working, and we find the spirit of cooperation from the State and

the County Health Departments is nothing but a plus. You can't

work it any other way. You have too much at stake.

132



RECENT ACTIVITIES OF THE
ORANGE COUNTY COASTAL PROJECT

By

W. R. Whittenberg
and

David G. Argo

Orange County Water District
Fountain Valley, CA 92708

133



134



RECENT ACTIVITIES OF THE ORANGE COUNTY
COASTAL PROJECT

Introduction

Orange County's greatest natural resource is its ground-

water basin. This basin was used by the early pioneers to

develop the area into the focus of a notable agricultural

industry. Although the water demand was supplied by diversions

from the Santa Ana River, the level of the groundwater table

gradually subsided. Water was being extracted faster than it

could be replaced naturally.

During the late 1940's and 1950's, the population within

Orange County exploded. The sparsely populated agricultural

community was rapidly becoming a densely populated urban and

industrial center. Corresponding with the change in the char-

acter of the County's economy came an intense increase in the

demand for water. The groundwater basin which had previously

supplied nearly all water was diminishing. Groundwater levels

were declining at an increasing rate and seawater had begun to

intrude and replace fresh water along the coast.

The Orange County Water District (OCWD) whose responsibility

is to manage, conserve and protect Orange County's groundwater,

began supplementing the basin with imported surplus Colorado

River water. As a result of OCWD's action, adequate water levels

were attained to halt the deleterious effects of seawater intrusion.

However, seawater had already advanced over two miles inland. In

order to confine the saltwater and permit greater flexibility in

basin management, OCWD embarked on the Orange County Coastal

Project (OCCP).

135



The OCCP consists of a series of extraction, injection and

deep water supply wells, observation wells and Water Factory 21,

a 15 million gallon per day (mgd) advanced wastewater treatment

(AWT) plant coupled with a 5 mgd reverse osmosis (RO) system.

This report intends to present a brief description of each facet

of the OCCP and review performance of Water Factory 21 for the

six-month period of October 1, 1976 through March 31, 1977.

Observation Wells

Most of the water extracted for use in Orange County is

taken from the upper zone which has four divisions - the Talbert,

Alpha, Beta and Lambda aquifers. These four aquifers merge in

'the Talbert Gap (see Figure 1) to form one aquifer which is

continuous with the ocean. The middle and lower zones are

protected by the Newport-Inglewood Fault-

There are 29 observation wells in the area. Fifteen of

these monitoring wells are adjacent to the injection well line

and are intended for use in evaluating the effects of injection .

in each of the separate aquifers. The other monitoring wells,

as can be seen in Figure 1, are distributed throughout the Talbert

Gap. All wells are sampled on a regular schedule and analyzed

to determine the water quality in the area.

Extraction Wells

Seven extraction wells are aligned approximately parallel

to the coastline as seen in Figure 1. These wells penetrate only

the Talbert aquifer and remove brackish water, creating a pumping

136



TREATMENT
PLANT SITE

PACIFIC OCEAN ^

Figure 1

O DEEP WELLS
OBSERVATION WELLS

X INJECTION WELLS

D EXTRACTION WELLS

137



trough and return it to the ocean via adjacent flood control

channels. However, because the water levels have decreased

during the past two years, the extraction wells have not been

operated.

Deep Wells

The OCWD owns and operates four deep water wells. These

wells are 1,000 to 1,200 feet deep, penetrating aquifers that are

unaffected by seawater intrusion. Each well is capable of pro-

ducing up to 3,500 gallons per minute (gpm) of low TDS water for

blending and injection into the barrier system. During this

period, approximately 3,2 78 acre-feet were produced from the deep

wells.

Injection System

Twenty-three injection wells were used to form the fresh-

water hydraulic mound portion of the seawater barrier. The wells

are aligned 600 feet apart along Ellis Avenue which approximates

the front of seawater intrusion. Also, because of the differences

in each aquifer's characteristics, it was deemed desirable to be

able to control the flow to each aquifer separately. To achieve

this, the wells were designed with up to four separate casings,

each perforated in a different aquifer and each controlled from

the surface. Figure 2 is a diagram showing a typical four casing

well. Flow and pressure into each injection point, 81 in all,

138



Hit!

139



can be measured manually at the well, but is also telemetered to

a computer in the central control room of the AWT plant. Here

the data from each well can be displayed as often as desired by

the operator.

Injection into the barrier began on October 6, 19 76. Fifteen

injection wells were initially brought into service allowing an

injection rate of 50 gpm per well; then gradually more wells were

brought into service until the peak of 20 mgd was being injected.

From October through March, almost 2 billion gallons of blended

reclaimed water was injected. Table I displays the quantity of

water that was injected each month.

Advanced Wastewater Treatment (AWT)

The other water supply that is used for injection is tertiary

treated, trickling filter, municipal wastewater. The AWT plant

is capable of producing up to 15 mgd of high quality water for

injection into the barrier system.

Ultimately, the water used for the injection barrier will be

extracted by wells in the basin and used for municipal, industrial

and irrigation purposes. Because of its eventual use, strict

limitations on water quality have been issued by the California

State Water Quality Control Board - Santa Ana Region. As can be

seen in Table II, the quality of the injection water closely

parallels that imposed on drinking water. Also, under the same

mandate, it is required that the wastewater be blended with at

least an equal portion of demineralized or well water prior to

injection.

140



TABLE I

VOLUME OF WATER INJECTED

Month

October

November

December

January

February

March

AWT,
MG

79.9

118.7

96.2

105.6

111.0

106.7
618.1

Wells,
MG

162.9

241.8

196.1

188.1

235.4

235.3
1,259.6

Total,
MG

242.8

360.5

292.3

293.7

346.4

342.0
1,877.7

Blend ratio is about 2 parts well water to 1 part wastewater

141



TABLE II

REGULATORY AGENCY REQUIREMENTS
FOR INJECTION WATER

CONSTITUENT

Ammonium
Sodium
Total hardness (CaCO3)
Sulfate
Chloride
Total nitrogen (N)
Fluoride
Boron
MBAS
Hexavalent Chromium
Cadmium
Selenium
Phenol
Copper
Lead
Mercury
Arsenic
Iron
Manganese
Barium
Silver
Cyanide

Electrical Conductivity
PH
Taste
Odor
Foam
Color
Filter effluent turbidity
Carbon adsorption column

effluent COD
Chlorine contact basin

effluent

•

MAXIMUM CONCENTRATION
(mg/1)

1.0
110.0
220.0
125.0
120.0
10.0
0.8
0.5
0.5
0.05
0.01
0.01 •
0.001
1.0
0.05
0.005
0.05
0.3
0.05
1.0
0.05
0.02

900 ymhos/cm
6.5 - 8.0
None N
None

» None
None
1.0 JTU

30 mg/1

Free chlorine
residual

142



The original concept of the Water Factory, linked a Federally

funded seawater desalter with the AWT facility. However, due to

the discontinuation of the Federal Government's seawater de-

salting plant and lack of sufficient quantities of blending

water, the OCWD began planning and construction of a 5 mgd RO

facility. This large RO plant will produce 5 mgd of very high

quality desalted wastewater which will be used for blending. The

RO system will be completed and ready for operation in early

June 1977.

The AWT plant is designed to treat 15 mgd of trickling

filter effluent from the Sanitation Districts of Orange County.

From Figure 3, the AWT treatment processes include: lime

coagulation, flocculation, and clarification; ammonia stripping;

two-stage recarbonation; multi-media filtration; activated carbon

adsorption; disinfection; breakpoint chlorination;and blending.

All of the processes are designed in parallel trains so that each

is capable of treating up to half of the flow.

During the six-month operating period, the AWT plant average

flow was 4.7 mgd and treated about 860 million gallons of water

for injection.

Lime Treatment

Trickling filter effluent as received into the AWT plant,

is high in suspended solids, turbidity, phosphate and chemical

oxygen demand (COD) (see Table III). In order to reduce the

143



LIQUID PROCESSING

I I

RECARBONATION

1 ACTIVATED
DISINFECTION AND
DEMORALIZATION

CHEHICAL
CLARIFICATION

NITROGEN
REMOVAL

CARBON
ADSORPTION

FILTRATION

r RAPID MIXL'RS

FLOCCULATORS
AMMONIA
STRIPPING
TOWERS

r-CHEMICAL
\ CLARIFIERS

SPENT i REVERSE
CARBON I OSMOSIS

LIMC
RCCALCINING
FUP.NACC

INJECTION PUMP
STATI ON

REGENERATED
CARBON TO REUSE

I

RECYCLED FILTER

WASH WATER

OBSERVATION
WELLS

BACKWASH
WATER
RECEIVING
BASIN

INJECTION WELLS

SOLIDS HANDLING INJECTION SYSTEM

FLOW SCHEMATIC & SAMPLING LOCATIONS
15 MGD WASTEWATER
RECLAMATION PLANT



TABLE III

CHARACTERISTIC WATER QUALITY
AWT PLANT INFLUENT

Ammonia-Nitrogen (NH3-N)

Boron (B)

Calcium (Ca)

Chloride (Cl)

Chemical Oxygen Demand (COD)

Electrical Conductivity (EC)

Magnesium (Mg)

pH

Phosphate-Phosphorus (PO4-P)

Sodium (Na)

Turbidity

40 mg/1

1 mg/1

109 mg/1

250 mg/1

133 mg/1

16 76 ymho/cm

2 3 mg/1

7.6

6 mg/1

200 mg/1

4 0 FTU

145



parameters, lime is used as the primary coagulant in chemical

clarification. Lime is slaked and added as a slurry to the

rapid mix basin, then, to aid in increasing floe particle size

and improve sedimentation, an anionic polymer, Dow A-2 3, is

added to the final stage of the three stage flocculation. Lime

addition is automatically controlled to achieve an optimum pH of

11.3, resulting in lime dosages of roughly 500 mg/1 with polymer

additions of 0 - 0.1 mg/1.

Flocculated water is allowed to settle and the performance

of the clarifier is monitored primarily by observing the pH,

turbidity, COD and phosphate concentrations. Figures 4, 5 and 6

indicate the periodic average of these parameters. It can be

seen that the chemical clarification is a highly effective process

for reducing turbidity, suspended COD, phosphate and elevating the

pH for effective ammonia removal.

Removal efficiency was very high:

Average Influent Average Clarifier Average %
Parameter Quality Effluent Quality Removal

COD (total)
Mg
PO4-P
Turbidity
pH

133 mg/1
2 3 mg/1

5.8 mg/1
40 FTU
7.6

49 mg/1
0.2 mg/1
0.1 mg/1
1.1 FTU
11.5

63
99
98
97
-

By elevating the pH above 9.5, magnesium is removed by the

formation of magnesium hydroxide with the precipitation of Mg(OH)2

essentially complete at pH 11; so raising the pH to 11.5, not only

allows for ammonia removal, but also removes over 99 percent of the

dissolved magnesium, resulting in the reduction of total hardness.

146



±1

150-
WEEKLY AVERAGE

CHEMICAL
OXYGEN DEMAND

125-

CHEMICAL CLARIFIER

100-

<£) 75-

50-

25-

0

75

70-

65-

60-

55-

CD

LU
CXI

FIGURE

CLARIFIER INFLUENT

LIME TREATED EFFLUENT

OCT
1 1 1-, 1 1 \- 4 1 h 1 1 ^ 1 1 t

NOV
1976

DEC JAN FEB
1977

MAR



50-
WEEKLY AVERAGE

TURBIDITY

CHEMICAL
CLARIFIER

40-

00

30-

20-

10-

CLARIFIER INFLUENT

2.0-

1.0-

0

100-

95-

90-

85-

80-

75-

o
UJ

LIME TREATED EFFLUENT

OCT
H »-

NOV
1976

-\—i H 1 1 H

DEC JAN FEB
1977

FIGURE 5

MAR



MONTHLY AVERAGE

PHOSPHATE REMOVAL

CHEMICAL CLARIFIER

O

I

O

8-

6-

100-

2-

K
0,1-

90-

>o
UJ

0
OCT NOV

1976

CLARIFIER INFLUENT

% REMOVAL

LIME TREATED EFFLUENT

DEC JAN FEB
1977

FIGURE 6

MAR



Ammonia Removal

The effluent from the chemical clarifier had an average pH

of 11.5 and was pumped to the top of the ammonia stripping towers.

Tho towers wore originally designed to achieve two goals: (1) to

air strip ammonia gas from the chemical clarifier effluent, and

(2) to cool brine and process waters from a VTE/MSF seawater

desalting system. The towers are fashioned with counter-current

induced draft air flow at a designed hydraulic loading rate of

approximately one gallon per minute (gpm) per square foot of

packing area, achieving an air flow to water ratio of 400 cubic

feet (cf) per gallon of wastewater. The depth of the polypropylene

splash bar packing is 25 feet.

Each tower was originally designed to operate independently

of the other. However, since no hot process waters are available

to enhance ammonia removal for the individual towers, they were

repiped so that the towers operate in series. This increased

the efficiency of the ammonia removal.1 Previous to this modification,

ammonia removal was averaging only 65 percent. However, after the

change and during this period, removal increased to an average

81 percent, with highs of 87 percent achieved. During the warm

summer months, removals of well over 90 percent have been observed.

The ammonia-nitrogen concentration entering the plant

averaged 40 mg/1. Approximately 20 percent was removed by the

chemical clarifier either by surface desorption of the ammonia

gas after lime addition or by precipitation of a magnesium ammonium

phosphate complex. This removal resulted in a tower influent

average of 32 mg/1. From Figure 7 it can be seen that the first

ammonia stripping tower reduced the ammonia to 11.2 mg/1 with

150



60-
WEEKLY AVERAGE

AMMONIA NITROGEN

STRIPPING
TOWER
1 & 2

50-

30-

I

20-

10-

0

TOWER #1

TOWER #2
H , 1 1 1

OCT NOV
1976

DEC JAN
H 1 1

FEB
1977

FIGURE 7

CLARIFIER EFFLUENT

H K 1 h H 1 1 1-

MAR



the second tower diminishing the concentration to a mean of

5.7 mg/1. Extreme influent ammonia concentrations were 72 mg/1

in November and a low of 20 mg/1 during January. Ammonia tower

effluent averaged 5.7 mg/1 during the entire six months which

was 69 percent less than the previous six months.

Recarbonation-Breakpoint Chlorination

Recarbonation is attained by diffusing carbon dioxide gas

into the flow. Recarbonation can be accomplished in either one
c

of two stages. Cooled and compressed stack gases from the

lime recalcining furnace provide the source of CO2 for recar-

bonation.

The purpose of two-stage recarbonation and intermediate

settling is to recover as much calcium as possible. By reducing

the pH to the pH of saturation for calcium carbonate, much of the

dissolved calcium can be recovered, recalcined and reused in

the chemical clarification. Two stage recarbonation proved

difficult. The calcium fine precipitated in the first stage was

difficult to settle and after trying polymer and sludge recycle,

two stage recarbonation was discontinued. Figure 8 shows the

typical decrease in electrical conductivity achieved through

recarbonation.

Since the residual ammonia remaining after the ammonia towers

is still too high for injection, the District began breakpoint

chlorination. Previous attempts at breakpoint chlorination in

the chlorine contact basin severely reduced the pH, hampering the

152



(JO

MONTHLY AVERAGE

ELECTRICAL
CONDUCTIVITY

2500-

2000-

O
X

1500-

1000-
900

500-

RECARB0NATI0N EFFLUENT

BLENDED INJECTION

OCT NOV DEC
1976

FIGURE 8

STATE REQUIREMENT

JAN FEB MAR
1977



breakpoint reaction. Therefore, laboratory jar test analysis

was initiated using high pH water prior to recarbonation to

determine current pH and chlorine to ammonia ratios. The data

from that work is shown in Figure 9.

The graph in Figure 9 indicates a final pH of 7 - 8 is

optimum to achieve breakpoint, and with this pH range, a minimum

of 9:1 Cl2=NH3-N is required. The data also indicates longer